

Product show



1. tarafından çeşitli hammaddeler Belirli bir oranda karıştırma, huni içine



2. Karışık hammaddeler tercih edilir -düz fayans haline getirmek için şekillendirildi ve ısıtıldı



3. Daha sonra kalıp basıncı, lastik kalıplama, soğutma, çekiş makinesi aracılığıyla yavaşça tanıtıldı



4. Müşteri ihtiyaçlarının uzunluğuna ulaşmak için ayırmak. yapay çıktıktan sonra

Tıklamak [asa pvc çatı üreticisi için](#) daha fazla öğrenmek için







Purplish Red



Brick Red



Sky Blue











Black



Dark Green

Product name		ASA Synthetic Resin Roof Tile			
Material		ASA(Acrylonitrile Styrene acrylate copolymer)+PVC(Polyvinyl chloride)			
Type		Spanish Style			
Overall Width		1050mm			
Effective Width		960mm			
Thickness		2.3mm—3.0mm			
Length		Customized(According to the size of container)			
Color		Customized			
Purlin Spacing		660mm			
Thickness		2.3mm	2.5mm	2.8mm	3.0mm
Weight (kg/SQM)		4.6	5.0	5.6	6.0
Container Load capacity	20 GP (21 Tons)	4500	4200	3750	3500
	40 GP (26 Tons)	5600	5200	4600	4300
Feature		1.Excellent Anti-corrosion Performance 2.Good Waterproof Performance 3.Fire Resistance 4.Heat insulation 5.Sound insulation 6.Weather fastness,ageing resistance			
Package		Nude or standard export package			

Item No.	Name	Picture	Item No.	Name	Picture
1	ASA Synthetic Resin Tile		7	Main Ridge Tile Head	
2	Main Ridge Tile			Main Ridge Turnup	
3	Tilted Ridge Tile		8	Four-way	
4	Tilted Ridge Tile Head		9	Left / Right Eave Sealing Tile	
	Tilted Ridge Turnup		10	Guide Plate Tile	
5	Modern eave drip tile		11	Vertical Wall Flashing Tile	
	Antique eave drip tile		12	Screw And Hat	
6	Three-way				

Accessories





Certificate



Foshan Supervision Testing Centre of Quality and Metrology
Test Report

No.	Item	Unit	Requirement	Result	Verdict
1	Appearance	---	The color of the sheet is uniform. There should be no bubbles, cracks or visible impurities on the surface. There should be no visible defects on the surface.	Confirmed	Pass
2	Wall thickness	mm	0.2	0.2	Pass
3	Thickness deviation	mm	±0.02	±0.02	Pass
4	Density	g/cm ³	---	1.150	---
5	Tensile strength	MPa	≥1.0	1.15	Pass
6	Elongation at break	%	≥2.0	1.1	Pass
7	Falling ball impact	J/kg	---	---	Confirmed
8	Heat resistance	---	The material should change no color after 10h at 120°C.	Confirmed	Pass
9	Flammability	---	The material should change no color after 10h at 120°C.	Confirmed	Pass
10	Flammability	---	The material should change no color after 10h at 120°C.	Confirmed	Pass
11	Flammability	---	The material should change no color after 10h at 120°C.	Confirmed	Pass
12	Flammability	---	The material should change no color after 10h at 120°C.	Confirmed	Pass
13	Flammability	---	The material should change no color after 10h at 120°C.	Confirmed	Pass
14	Flammability	---	The material should change no color after 10h at 120°C.	Confirmed	Pass
15	Flammability	---	The material should change no color after 10h at 120°C.	Confirmed	Pass

Foshan Supervision Testing Centre of Quality and Metrology
Test Report

No.	Item	Unit	Requirement	Result	Verdict
1	Appearance	---	The surface should be smooth and uniform. There should be no bubbles, cracks or visible impurities on the surface.	Confirmed	Pass
2	Surface roughness	mm	0.1	0.15	Pass
3	Tensile strength	MPa	≥1.0	1.15	Pass
4	Elongation at break	%	≥2.0	1.1	Pass
5	Flexural strength	MPa	≥1.0	1.15	Pass
6	Flexural modulus	MPa	≥1.0	1.15	Pass
7	Density	g/cm ³	---	1.150	---
8	Heat resistance	---	The material should change no color after 10h at 120°C.	Confirmed	Pass
9	Flammability	---	The material should change no color after 10h at 120°C.	Confirmed	Pass
10	Flammability	---	The material should change no color after 10h at 120°C.	Confirmed	Pass
11	Flammability	---	The material should change no color after 10h at 120°C.	Confirmed	Pass
12	Flammability	---	The material should change no color after 10h at 120°C.	Confirmed	Pass
13	Flammability	---	The material should change no color after 10h at 120°C.	Confirmed	Pass
14	Flammability	---	The material should change no color after 10h at 120°C.	Confirmed	Pass
15	Flammability	---	The material should change no color after 10h at 120°C.	Confirmed	Pass



Our Factory





Our Customer



Packaging



FAQ

* Üretici veya tüccar mısınız?

* Evet, biz gerçek üreticiyiz, şirket tanıtımımızda birçok resim var. Başka bir özel ürüne ihtiyacınız varsa, size yardımcı olmak için elimizden gelenin en iyisini yapacağız, böylece uzun vadeli bir iş ilişkisi kurabiliriz.

* Ürünü profil yapmak istiyorum ile sipariş edebilir miyim?

* Tabii ki yapabilirsiniz, ayrıca detay isteklerinize göre ürünleri üreteceğiz.

* Şirketimin markasını ürünlerinize koyabilir misiniz?

* **Evet, OEM ve ODM hizmetini kabul ediyoruz. Ancak şirketiniz hakkında bazı bilgilere ihtiyacımız var.**

* **Çatı kaplama levhası nasıl kurulur?**

* **Lütfen servis ekibimizle iletişime geçin, sizin için kurulum videomuz var.**

* **Pazarı açıp test etmem için numune verebilir misiniz? kalite?**

* **Evet, yapabiliriz. Size ücretsiz numune sağlayabiliriz, nakliye ücretini ödeyebilir misiniz? Lütfen servis ekibimizle iletişime geçin.**

* **Ticaret süreniz nedir?**

* **Ödeme: T/T %30 peşin, sevkiyat öncesi bakiye.**

• **Üretim Teslim Süresi: %30 mevduattan sonra 7 iş günü içinde**

• **FOB Nakliye Limanı: Foshan,Guangzhou,Shenzhen**